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ITEM PART NO. DESCRIPTION SPECIFICATION REMARK
1 CA08-0PGK10-22 |Invalid Power Chair TE-GK 10, Burgundy Red TE-GK10( §.4)(8.5~9kph) /= 5-# (RED)/CA08
2 CA08-0PGK10-4A |Invalid Power Chair TE-GK 10, Blue TE-GK10(3* % ¥)(8.5~9%ph) /% 5 # (BLUE)/CAO8
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Index NO. Part NO Qty. Description Specification Remark
i Front chassis assembly T B AE A A
1-1 102101-71200-A4 1 |Front Chassis GK10, A4 W # 2% |GK10(A4)
1-2 209915-00101 2 |Rubber Bump Stop UL7-WR % 4 /UL7-WR
..... * oo
1-3 101801-71200 1 Front Crossbeam GK10 @ B #2/GK 10
1-4 5021-12021-210 3 Flat Washer $ 12*21*0.5t,Multicolored Galvanized |- #.B]/ § 12*21*0.5t (7 %%)
1-5 5002-12080-721 1 Allen Bolt, 12.9 Strength M12*P1.25*80L*40TL, Black Galvanized | flsg p = & 4 12(ULX-4)12.9:4/M12*P1.25*80L 7 £ 40L(% 2.)
..... * oo
1-6 202913-68900 1 Bracket GK-3/4 With hook,Black B 28 4 3o/CGK-3/4(2. ¢ )
1-7 5002-06025-720 2 CAP HEAD ALLEN SCREW M6*P1.0* 25L ,Black Galvanized FIZE P = & 451212.9/% /IM6*P1.0*25L (4% 2. 4%)G424M/L
1-8 5012-06010-701 2 Nyloc Nut M6*P1.0*10*6t,Black Galvanized R 3583 /M6*PL.0* 10:2 *6t (45 2. 4%)
1-9 209929-69100 1 Vinyl cover Yellow $ 6.8*35L WE(% ¢ ) $6.8°35L(787TM)
..... * oo
1-10 202929-68900 1 Tiller Lock Spring 0.6WD*9.5D*25L ¥ /6 0.6WD* § 9.5%25*9E](C291-3* )
1-11 202912-71200-A2 1 Lever GK10, A2 1% /GK10(A2)
1-12  [209929-69101 1 |Vinyl cover Yellow $ 6.818L % £ (4) § 6.8<18L(787M)
1-13 5005-04020-210 1 Philip Screw M4*P0.7*20L ,Multicolored Galvanized |-+ 7 [F] £ &% 2/M4*PO.7*20L (7 %%)
1-14 5012-04007-200 1 Nyloc Nut M4*P0.7*7, Multicolored Galvanized |~ §5 4% t5/M4A*PO.7*7:& (7 %%)
..... * -
1-15 [5022-08013-210 2 |Spring washer $ 8*13,Multicolored Galvanized B E/§ 813 (7 45)
1-16 5011-08013-200 2 Hex Nut M8*P1.25* 13, Multicolored Galvanized |- % ¥ t4/M8*P1.25%13:# (7 ¥%)
1-17 2329-00200-01 2 SET , screw M8*P1.25*35L ,Multicolored Galvanized| _iz ## »/M8*P1.25*35L (7 %%)
1-18 2399-00300-00 2 Velcro é 35,Hook pAEdcF (39 )35
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Index NO. Part NO. Qty. Description Specification Remark
1-19 202907-67202-A2 1 Supportive Bracket for Front Cover for 889X L SBF(Cabin), A2 W F A 2 /88OXLSBF(& % )(A2)
1-20 5001-08016-210 2 Hex head screw M8*P1.25* 16L ,Multicolored Galvanized| «t = 4 42 4>/M8*P1.25*16L (7 %)
1-21 [5012-08013-200 2 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanized| & 2 4% #/M8*P1.25*13:§ 7.8t(T %7%)
1-22 209933-80500 1 PU cusion PUK 2 %

1-23 5021-06018-440 2 Flat Washer $ 6¥18*1.6t,SUS T 4, 8/ § 6*18*1.6t SUS
1-24 5022-06010-210 2 Spring Washer $ 610, Multicolored Galvanized HE B/ § 6410 (7 42)
1-25 5005-06016-440 2 Philip Cap Head Bolt M6*P1.0*16L,SUS -+ F FlEg 4% /M6*PL.0¥16L SUS
..... * -
1-26  |9003-009 2 Insulating Tape 145 50W 3 59 F [145 50W* 253 (2. 4 )
1-27 301111-13 2 Indication Sticker N11-13 * w dpor REA/N1L-13
1-28 |301123-11 1 |Patent Warning Sticker N23-11 = &) B2 G 4] pEA/N23-1Y/ULT
1-29 [301123-10 1 Warning Sticker N23-10,Front Panel Z &3 &4 pLA/IN23-10
..... * oo
1-A 800907-712-02 1 Front Bumper Assembly GK10 TR R 4 = /GK10
1-30 |202901-71200 1 Front Bumper GK10 W (g % (4 B 2 )IGK10(4%:44)
1-31 4001142-31 2 Bracket of Front Bumper A142-31, for GK10 R 1% 7 w8 /A142-31(GK10)
1-32 5001-08020-720 4 Hex Head Bolt M8*P1.25*20L, Black Galvanized ‘b2 & 4 12/M8*PL.25*20L (45 2. 4%)
1-33 5022-08013-710 4 SPRING WASHER $ 8%13,Black Galvanized HE L E/§ 813 (45 2 &)
1-34 5012-08013-700 4 Nyloc Nut M8*P1.25* 13,7.8t,Black Galvanized R 35831 /M8*P1.25% 13:8 7.8t(4% 2. 4%)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
)2 [ ——— Rear chassis assembly {8 B 2E Mo
2-1 102201-71200-A2 1 Rear Chassis GK10, A2 s & 2 /[GK10(A2)
..... * oo
2-2 209928-88100 2 anti-tip wheel 3" 7 8 #/3"
2-3 4001305-00 2 Flat Washer A305,$ 17.5*30*2.6t T 4, B]/A305 (§ 17.5*30*2.6t)
2-4 5023-03025-210 2 Split pin M3*25L,Multicolored Galvaet B v 4/M3*25L (7 47)
..... * oo
2-5 |- REF(1) | Drive-train Assembly LS U K Nt
2-6 4003210-03-A4 1 U-Type Screw, Black Galvanized C21M43787L U2 42 (48 2 43)/C210-3-A4, 787L
2-7 4001192-01 1 Arc Plate A192-1,Black A% 7 A192-1(2. ¢ )
2-8 209909-69400 2 Rubber Gasket 81*26*4.75t(GK7) R P (= 34 EEBTMmM)/81*26*4.75t(GK7)
2-9 209908-69200 4 Rubber Gasket 787L HiE R RRT8TL
2-10 [5021-08022-710 4 Flat Washer § 8*22*2t,Black Galvanized T 3 B/ § 8%22%2t (4% 2. 4%)
2-11 [5012-08013-700 4 Nyloc Nut M8*P1.25*13,7.8t,Black Gatized | & %543 15/M8*P1.25*13% 7.8t(4k 2. 4%)
2-12 [5005-08050-710 2 Philip Screw M8*P1.25*50L,Black Galized + F FlEg 43 42/M8*P1.25*50L (4% 2. 4+)GK7
..... * oo
2-13 |- REF(2) | Rear Wheel Assembly ts By
2-14 |4005007-00 2 Spacer H7,$ 171D* § 230D*6T ¥ 15 B/H7($ 17 ID* § 23 OD*6T)
2-15 [4005008-00 2 Spacer H8, § 9ID* § 160D*6T ¥ 15 B/H8($ 9 ID* § 16 OD*6T)
2-16 [505301-00505-03 2 Drive Key 5*5*30 H 27 [F14£/5*5*30
2-17 [4001364-00 2 Flat Washer A364,$ 8*45*3t I £, B]/A364 (§ 8*45*3t)
2-18 |4001481-00 2 Locking tab washer A481 WA £ 8 /A481
2-19 [5022-08013-210 2 Spring washer $ 8*13,Multicolored Galvanized HE 2 E/§ 813 (T 4%)
2-20 [5005-06016-443 2 Philip Screw,Nyloc M6*P1.0*16L,SUS -+ 3 Fl&p 17 42/M6*P1.0*16L SUSHE %
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
2-21 |5001-08025-440 2 Hex Head Bolt M8*P1.25*25L,SUS304 ¢h & 4% $2/M8*P1.25*25L SUS304
_____ * oo
2-22 |[301123-11 1 Patent Warning Sticker N23-11 Z &3 E L & Ik M/N23-11/UL7
2-23 [301111-13 2 Indication Sticker N11-13 * w dp o7 REA/N1L-13
2-24 |- REF(1) | Decal RS BE S
_____ * oo
———————— 800907-712-01 1 Rear Bumper Kit w/ Hardware, for GK10 & ' 15 (7 42 42) 2 /GK10
2-25 |202901-71202 1 Rear Bumper GK10, Nickel Plating {8 it 15 IGKL10(4E 44 )
2-26 [209931-71200 2 Tube Cap $ 33* § 25*50L*4T # #&/§ 33*§ 25*50L*4T(GK10)
2-27 |5001-08040-710 2 Hex Head Screw M8*P1.25*40L, Blachkv@mized b & BT 4/MB*P1.25%40L @5 2 )
2-28 |[5012-08013-700 2 Nyloc Nut M8*P1.25*13,7.8t,Black Gatized | & %543 1/M8*P1.25*13% 7.8t(4k 2. 4)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
3 100001-71201 1 Drive-train Assembly 8MNF-2, #3, #1A C B b & %iE 48 44 = [BMNF-2+(#3)+(#1A C)
3-1 100401-88104-A2 1 | Transaxle Assembly, #1A(C) 888NR(485.2TL)§ 17, A2 i #6522 #1A(C)$ 17/888NR(485.2TL)(A2)
3-2 100101-71201 1 Motor and Brake Assembly 8MNF-2, #3 (A380-23) B oiEp B 4 = [BMNF-2+#3(A380-23)
3-3 100202-88107-A2 1 Motor Assembly 8MNF-2, A2 5 i (% 2 )/BMNF-2(A2)
———————— 200203-88104-A2 REF(2)] Carbon brush MN/8MNF, 6*10*A2 B IMN/BMNF(6*10*16)(A2)
-------- 200203-88102 REF(2)| Carbon brush cover MN/8MNF B E (Fe £ % )IMN/BMNF(M2/M3)
------------------------ REF(2) | Decal 15 7R B 5
..... * oo
3-4 100303-00108 1 Electromagnetic Brake Assembly WR220RY-W-L3, #3L T A B 4 1 S H#3L/WR229P 1% UL7-W-L3
3-A 100306-00100-A4 1 Electromagnetic Brake #3, WR198A4082 T B @ #3/WR198A408P1(A4)
3-B 2370-00503-02 1 Connection cable UL7-W-L3, 210L i A /UL7-W-L3(210L)
———————— 9004-001 1 Heat shrink sleeve F3,3*0.25 BHiE F (7 7 %)/F3(3%0.25)
———————— 9004-010 1 Heat shrink sleeve F5,5*%0.25 BHE § (7 7 %)IF5(5%0.25)
..... * oo
3-5 200302-88101-A2 1 Driving Hex Axle for Brake Disc #27B7N, A2 HB 2 & #hE H#2-1 (7T87N)(A2)
3-6 4001380-23 1 Extension Lever for Freewheel A380-23, FS888 e Back P (fe & #37 &4 2 )/A380-23(FS888)
3-7 5022-04007-210 6 Spring Washer § 4*7*1.25t,Multicolored Galvanized |38 % B8]/ § 4*7*1.25t (7 %)
3-8 5005-04010-210 6 Philip Screw M4*P0.7*10L,Multicolor&hlvanized - 7 [l £ &% /M4*P0.7*10L (7 %%)
3-9 2399-00201-00 1 Protect Cover for Magnetic Brake ULRAD H & £ [UL7-W/WD
———————— 505201-00940-50 3 cable Tie CvVv-094B % % /CV-094B
..... * oo
3-10 [200904-88100 1 Joint Adapter R ET By
3-11 [200905-88100 1 Plate for Joint Adapter EHE R P
3-12 [5002-08020-220 4 CAP HEAD ALLEN SCREW M8*P1.25*20L ,Multicolored Galvanizedf] g p = 4 4% $212.9%/M8*P1.25*20L (7 4%)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

3-13 (301179-04 1 Trademark Sticker N79-4 4p 7 BE ¥(40%15.5)/N79-4(Powered by PIHSIANG)
3-14 |301174-09 1 Warning Sticker N74-9 B L JIpERINT4-9
3-15 [ REF(1) | Decal VRS BE S
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
4 105201-67716-12 2 Rear Wheel Assembly Pneumatic GraySilver Rim s 8 = PHM/A P5/388EM 424 ¢ 45 B/ 5 (IA)
4-1 205201-88117 1 Flatfree Black Tire 260*85 3.00-4,10K3889 2 rs(2L5 4)F ~/260*85 3.00-4 10X3 IA2889 )
4-2 205109-88100-12-A2-fL 1 Aluminum Rim Wheel w/ Bolts 4", T-20L, Silver, A2 h4u i Bl IR AR (7 £ 20L)/4"42 4 (< F A1) (A2)(ZL i)
4-3 205205-88100-A3 1 Aluminum Rim Wheel w/ Hub 4", § 17, A3 LR B +EE T #h 2 /4"+ § 17(A3)
4-4 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanizgd. § % t4/M8*P1.25*13£ 7.8t(7 ¥%)
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Index NO

Part NO

Qty. Descriptior Specificatiol Remarl
5-A 103511-71200-A2 1 Front Terminal Contact Loom AssemiIGK10, Dark Red, A2 TR R ETF 4 % 20 /GK10 (8 =) (A2)
5-1 207019-70700 1 Motor Extension Cable GK-9-T B it £ R/IGK-9-T
5-2 207018-71200 1 Winker Cable (Front) GK10-N = 5 & (7 )/GK10-N
5-3 203511-71202 1 Mounting Plate for Front Electrode GKDérk Red, Front Left Wz R B I F/GKL0H =
5-4 203511-71203 1 Mounting Plate for Front Electrode CGKnark Red, Front Right W 'R TR /GKL0H o
5-5 202402-77300-A2 10 Spring 0.7wd*5.4id*22L,8 3/4 Circle & ¥ /0.7wd*5.4id*22L(8 3/4%])A2
5-6  |4003290-01-A2 10 | Electrode Pin C290-1(A2) 7 48 % 41/C290-1(A2)/UL7(36L)
5-7 5022-05008-210 10 Spring washer § 5*8,Multicolored Galvanized ¥ 2B/ §5%8 (7 47)
5-8 5011-05008-200 20 Hex Nut M5*P0.8*8,Multicolored Gatized |-+ 4 i t5/M5*P0.8*8i# (7 %%)
..... * oo
5-B 103511-71201-A2 1 Rear Terminal Contact Loom Assemb|K10, Dark Red, A2 8T M F T 4 1 4 2 /GK0 (% =) (A2)
5-9 207019-70701 1 Motor Extension Cable GK-9-T1 B £ s/GK-9-T1
5-10 |207018-71201 1 | Winker Cable (Rear) GK10-N1 = % 415 )/GK10-N1
5-11 |203511-71204 1 Mounting Plate for Rear Electrode GHKl#&rk Red, Rear Left s = % &7 T /GKLOH =
5-12 |203511-71205 1 Mounting Plate for Rear Electrode GHKIfrk Red, Rear Right s+ 7 TF/IGKLOHE =
5-13 |4003290-05-A2 10 Power Connecting Terminal C290-5@K;3/4 7 R EE/C290-5-A2 (GK-3/4)
5-14 |5021-05010-210 10 Flat Washer 05.2*p10*1t,Multicolored Galvanized | % B]/¢5.2*p10*1t(T %)
5-15 |5022-05008-210 10 Spring washer § 5*8,Multicolored Galvanized ¥ 3B/ §5%8 (7 47)
5-16 [5011-05008-200 10 Hex Nut M5*P0.8*8,Multicolored Gatized |-+ 4 i t5/M5*P0.8*8# (7 %%)
..... * oo
5-17 |5009-04010-710 12 Screw M4*P0.7*10L,Black Galvanized

3 57 47 2/M4A*PO. 7101 (4% 2 4%)

| back to contents|

5-1




| back to contents|

INDEX.6



Index NO Part NO Qty. Descriptior Specificatiol Remarl
6  |[-———— Front axle assembly B 48
6-1 101501-71200 1 Steering Shaft GK10 ¥+ 1% /GK10
..... * oo
6-2 201401-88200 1 Bearing bushing $ 27 sk &/ § 27
6-3 201402-88200 2 Steering Bearings 5/32*16 $ih ik [5/32"*16
6-4 201403-88200 1 Bearing housing $ 30 ee(T ) $ 30
6-5 201404-88200 1 Bearing housing $ 30 kee( ) $ 30
6-6 201405-88200 1 Bearing bushing Large octangle PRBLE/S N &
6-7 201406-88200 1 Steering Head Nut Dia 22.2 ik B T 42 ty/ § 22.2
..... * oo
6-A 101601-89100 1 Connecting rod assembly (Short) 100L Ho i 5 5 (48)/100L
-------- 201601-89101 1 Connecting rod M8*P1.25*100L,Galvanized % i 4 (2)/M8*P1.25*100L(F %)
-------- 5011-08013-200 2 Hex Nut M8*P1.25*13, Multicolored Gamized |+ & i 1/M8*P1.25%138 (7 %)
———————— 5022-08013-210 2 Spring washer $ 8*13,Multicolored Galvanized HE 2 E/§8%13 (7 47)
-------- 201602-88100 2 Link Ball fo i 7
..... * oo
6-B 101701-89100 1 Connecting rod assembly (Long) 260L Hop i 45 5 (£ )/260L
———————— 201701-89101 1 Connecting rod L,M8*P1.25*260L,Multicol H i % (£ )/IM8*P1.25*260L (7 %)
———————— 5011-08013-200 2 Hex Nut M8*P1.25*13,Multicolored Gatized |+ % i3 +5/M8*P1.25*13% (I )
———————— 5022-08013-210 2 Spring washer $ 8*13,Multicolored Galvanized HE B/ §8*13 (7 7)
———————— 201602-88100 2 Link Ball o B
..... * oo
6-8 5022-08013-210 4 Spring washer $ 8*13,Multicolored Galvanized HE 2 E/§ 813 (T 4%)
6-9 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanizgd. % t4/M8*P1.25*13£ 7.8t(7 ¥%)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

..... * oo

6-C 102903-88100-A3 1 Front Wheel Axle Assembly Left,Short w0 S ()2 AR

6-10 |202902-88101 1 Front wheel axle Short-FCD,Black,Left T (2 )/72-FCD(2.)

6-12 |505101-60012-01- 2 | Ball Bearing #6001zz,NBN % 5k Kk #60012z (NBN)
..... * oo

6-D 102904-88100-A3 1 Front wheel axle assembly Right,Long TR R (1) £ (L)

6-11 |202903-88101-A2 1 Front wheel axle Long-FCD,Black,Righ 7 (% )/ & -FCD(Z.)A2

6-12 |505101-60012-01- 2 | Ball Bearing #6001zz,NBN % Tk Kk #60012z (NBN)
..... * oo

6-13 [-----e- REF(1) | Front Crossbeam W R

6-14 |5021-12021-210 2 Flat Washer § 12*21*0.5t,Multicolored Galvanized * % E]/ § 12*21*0.5t (7 %)

6-15 [4005006-00 2 Spacer H6,$ 12I1D* § 200D*4.5T ¥ 15 Bl/H6($ 12 ID* § 20 OD*4.5T)

6-16 [5014-12019-210 2 Self-lock nut M12*P1.25*19,Multicolored Galvanizeds £:4% t5/M12*P1.25*19% (7 4%)
..... * oo

6-17 |- REF(2) | Front Wheel Assembly el R R

6-18 [4001329-00 2 Flat Washer A329 I %, E]/A329

6-19 |[5022-08013-210 2 Spring washer § 8*13,Multicolored Galvanized HE 2 E/§ 813 (T 4%)

6-20 [5001-08020-440 2 Hex Head Bolt M8*P1.25*20L,SUS304 ‘b2 & 4 2(8.8%)/M8*P1.25*20L SUS304

| back to contents|
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
7 105101-67702-12 2 Front Wheel Assembly 388EM,Blacle,Hiatfree,Silver Rim |+ i 5%, = PHM/2 ?5/388EM 41 %: ¢ 4= 8]/ F ~
7-1 205101-88115 1 Flatfree Black Tire 260*85,3.00-4,10K3891,Flatfree |2 #x(2/3 4)% ~/260*85 3.00-4 10X3 1A289K +*t)
7-2 205109-88100-12-A2-fL 1 Aluminum Rim Wheel w/ Bolts 4", T-20L, Silver, A2 h4u i Bl IR AR (7 £ 20L)/4"42 4 (< F A1) (A2)(ZL i)
7-3 205105-88101-A2 1 Aluminum Rim Wheel w/ Bearing 62024" , A2 L5 B+ S 47 h 2 /4"+620222(A2)
7-4 5012-08013-200 4 Nyloc Nut M8*P1.25*13 7.8t,Multicolored Galvanizgd. § % t4/M8*P1.25*13£ 7.8t(7 ¥%)

| back to contents|
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
8-A 101104-80501 1 Handle bar + hand grip assembly 888A PAl4 £ +8 B 454  4r 1 /888A
8-1 101901-80501-A2 1 Delta Tiller Frame 888A#1, A2 A £ 8 (7 4])/888A#1L(A2)
8-2 101906-80501 1 Loop handle bar Left,888A#1,Deltartille %P LR 41 -2 /888AH]
8-3 101907-80501 1 Loop handle bar Right,888A#1,Deltartill %P LR 4 1 -1 /888AH]
8-4  |5004-08008-440 4 | setScrew M8*1.25*8L, SUS & 77 13 42 (7 55)/M8*1.25*8L (SUS)
..... * oo
8-5 5001-06035-720 2 Hex head screw M6*P1.0*35L,Black @aized 2 & 45 12(12.9%)/M6*P1.0*35L (452 &) L 7
8-6 5012-06010-702 4 Nylon lock nut M6*P1.0*10*8t,Black i@anized R 3583 /ME6*P1.0*10:2 *8t (45 2. 4%)
8-7 209938-68600 1 Tiller Lock Receiver ULX-4,GK-4 T3 F 2 % /ULX-4,GK-4
8-8 4001308-01-A2 1 Bracket for Head Light A308-1-A2 W % 7 €1 J/A308-1-A2
8-9 5021-06013-711 2 Flat Washer $ 6.5*13*1t,Black Galvanized T £, B/ § 6.5%13*1t(4% 2. 4%)
8-10 [5003-06040-720 2 ALLEN BUTTON HEAD SCREW M6*P1.0*40Ud&k Galvanized LFlEE P~ &4 2/ME6*P1.0*40L £ 7 (4% 2 4%)10.9%
8-11 |202908-88102-A3 1 | Back Mirror for T-bar KS-800810, A3 M5 4(F 5 4k & £)/KS-800810(F * )(A3)
..... * oo
8-12 [108101-88104 1 Head light assembly E-1 % 48 7% 4, 2 JE-1(FA-51) (7 12 1y)
..... * oo
8-B 101202-88110 1 Handle Bar Joint Base Assembly w/ DécHbles, #2-6, 2-Stage fo Ll Bk R (7 REA)/BIC (#2-6)- £t
8-13 |[101201-88110 1 Handle Bar Joint Base Assembly #2RaBe fo £ BB H2-6(C BF)
8-14 |- REF(1) | PIN w4 1
8-15 |-------meeeeeee- REF(1) | Lever F (k)
8-16 |301174-09 1 | Warning Sticker N74-9 B2 4 4 pk AUNT4-9
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9 | Swivel seat adaptor assembly K3 LY R B i A

0-A 800315-712-01 1 Standard Seat Assembly GK10, Blackl\8eat w/o Headrest | i # %, = /GK10 (i< % 2 A # & ¥ $¢)

0-1 104021-00101 1 Black Vinyl Captain Seat 18.5"x17.5"w/Reclining 108,w/o Headrgst # 4 +52£ 1088 15 DL & Ff +:/2 4 (¢ %)(18.5%17.5)

9-2 204901-88803-A2 1 | Sliding Rail Left, #5, A2 i (2)H5(A2)

9-3 204902-88803-A2 1 | Sliding Rail Right, #5, A2 i (+)/#5(A2)

9-4 5003-08020-221 4 Allen Button Head Screw M8*P1.25*20L,Multicolored Galvanizeid® flzg i » 4 4% 1210.95%/M8*P1.25*20L (% £t > £ )1 %

0-5 5021-08022-211 4 Flat Washer Dia 8*22*5t,Multicolot@dlvanized |- . B]/ § 8*22*5t (7 %2)

9-6 204506-71200 1 Seat Adapter GK10 A 5 /GK10

9-7 4001428-05 4 Flat Washer A428-5,§ 8.4*26*3t Black Galvanized|-= %1 [B]/A428-5 (§ 8.4*26*3t)(4 2. 4%)

0-8 5012-08013-700 4 Nyloc Nut M8*P1.25*13,7.8t,Black Gatized | & %543 15/M8*P1.25*13% 7.8t(4% 2. 4%)

9-9 209929-69100 1 Vinyl cover Yellow $ 6.8*35L WE(% ¢) $6.8*35L(787M)

0-10 [5008-08020-210-Ap 2 Tighten Knob M8*P1.25*17L,Multicolored Galvanized, AR 7] 4% 2/L07/M8*P1.25*17L> 7 ,7 %:(A2)

O0-11 |5008-10020-212-Ap 2 Tighten Knob M10*17L,Multicolor&hlvanized,A2 | & 4] 1% $2/M10*17L > 7 ,7 %% (A2)

0-12 [209931-00105 2 Square Plug 30MM*30MM,2T * ;¢ &/30MM*30MM 2T ¢ *

0-13 [301174-31 1 Caution Sticker N74-31 B4 pEIN74-31
..... * oo

O-14 [104300-00106-A4 1 Flipback Height Adjustable Armrest eftLEcon. , 14"H, Wid.58, A4, 92° |3 £ ()53 434,92 &7 3 § 1114",58mn; (A4)

O-15 |104400-00106-A4 1 Flipback Height Adjustable Armré&a; | Right, Econ., 14"H, Wid.58, A4 FE () EAE5%,92%0 7 A % M14",58mn; (Ad)
..... * oo

0-16 [204508-71200 1 Swivel Seat Stand GK10 gk oA /GK10

O-17 |5022-08013-710 1 Spring Washer $ 8*13,Black Galvanized MY E/§ 813 (42 42)

0-18 |[5002-08050-720 1 |CAP HEAD ALLEN SCREW M8*P1.25*50L,Black Galvanized FIEE R = & 4% 12(12.9%)/M8*P1.25*50L7 £ 30~35L 4% 2 4

0-19 |5012-08013-700 1 Nyloc Nut M8*P1.25*13,7.8t,Black Gatized | & %543 15/M8*P1.25*13% 7.8t(4k 2. 4%)

O0-20 |5003-06020-720 1 Allen Cap Head Screw, for FS888 M@E3PDL, Black Galvanized L FEE P & & 41210.95/M6*P1.0*20L (4% 2. 43 )(FS888)
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..... * oo
0-21 [4001392-10 1 Bracket Holder A392-10, GK10 + & (+ #% ¥ )/A392-10(GK10)
0-22 |202909-71200 1 Handle on Seat Adaptor GK10 < $% 4 (& ¥ )/GK10
0-23 |5003-06020-720 2 Allen Cap Head Screw, for FS888 M@&3DL, Black Galvanized L FEE P & & 41210.95/M6*P1.0*20L (4% 2. 4 )(FS888)
0-24 |5012-06010-702 2 Nylon lock nut M6*P1.0*10*8t,Black i@anized R 3583 /ME6*P1.0*10:2 *8t (45 2. 4%)
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10-A |103102-71200-22-A8 REF(1) | Front Chassis Cover Assembly, A3 |w/ Decal, GK10, Burgundy Red, SHOPRIDER ¥ 4= ‘& = (4 Bk )/GK10 (%= )SHOPRIDER(A3)
10-1  |103101-71200-22-A3| REF(1) | Front Chassis Cover GK10, Burgundy Red, A3 % ¥ #/GK10 § = (A3)
10-2 202901-71201 1 Front Bumper (on Front Chassis Shro|@K10/889SL, Nickel Plating %% 1k (4 F 7 )/GK10/889SL g 4%)
10-3 |5021-06018-210 2 Flat Washer § 6*18*1t,Multicolored Galvanized |=* % B/ § 6*18*1t (7 %)
10-4 |5022-06010-210 2 Spring Washer $ 6*10, Multicolored Galvanized ¥ 2B/ § 6%10 (7 %)
10-5 5012-06010-200 2 Nylon Lock Nut M6+*P1.0*10%6t,Multicolored Galvanized & 5 4% #/M6*P1.0*10:£*6t (T %7%)
10-6 207003-71200-A2 1 Power Cable GK10-D, A2 7 R #IGK10-D (A2)
10-7 4003290-06 5 TERMINAL PINS C290-6 7 1% ¥ 41/C290-6(GK7)
10-8 202927-69501 5 Spring 0.8wd*6.30d*20L,8 Circle & ¥ /0.8wd*6.30d*20L (8%])
10-9 5011-06010-200 10 Hex Nut M6*P1.0*10*5L,Multicolored Galvanize % % t5/M6*P1.0*10:2*5L (1 7)
10-10 [203505-71200 1 Protection cover GK10 ek ¥/GK10 (2 %
10-11 |209912-78500-A3 5 Plastic Stud G3020060 %r&7/G3020060
10-12 |203102-89500 2 Striped tape 24.5W*450L o 4F % /24.5W*450L
10-13 |209906-71200 Carpet GK10 ¥ (4 ¢ #)/GK10
10-14 |203103-66400 2 Velcro 50W*25M,Loop p AbdcF (£ % )/50W*25M
10-15 (301187-16 1 Instruction sticker N87-16 4p 7 B ¥(Lock 1 Detach| )/N87-16 (% v )= 4|
10-16 [301217-05-A2 1 Trademark Decal, SHOPRIDER T17-5-A2, 78.5*32 ¥ 1R A/T17-5-A2 (SHOPRIDER) 78.5*32
10-17 [301123-10 1 Warning Sticker N23-10,Front Panel Z &) ¥ 2 pLA/N23-10
10-18 |203103-66500 2 Velcro 25W*25M,Hook p Ak (9 & )/25W*25M
..... * oo
10-19 |5005-05015-710 2 Philip Cap Screw M5*P0.8*15L,Blackvaaized + F % FlEg i3 2/M5*P0.8*15L (4% 2. 4%)
10-20 |209903-78100 1 Rubber Cover A2 7 B & (%9 )/IA2

| back to contents| 10-1




Index NO Part NO Qty. Descriptior Specificatiol Remarl

..... * oo
10-A 103102-71200-4A-] REF(1) | Front Chassis Cover Assembly, A3 w/ Decal1GKBlue, SHOPRIDER [ ¥ % 4, & (7 pE2X)/GK10 (3¢ % #)(SHOPRIDER)(A3)
10-1 103101-71200-4A-f REF(1) | Front Chassis Cover GK10, Bluel, A3 W F #IGK103- % & (A3)
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11-A |103202-71200-22-AR REF(1) | Rear Chassis Cover Assembly, A2 w/ Decal, GK10, Burgundy Red, SHOPRIDER F ¢ ‘&, = (7 kb)) 4 % /GK10 (§ =)SHOPRIDER(A2)
11-1  |103201-71200-22-A2 | REF(1) | Rear Chassis Cover GK10, Burgundy Red, A2 6 ¥ #IGK10 § = (A2)

11-2 |301179-04 1 Trademark Sticker N79-4 4p 7 BE ¥((40%15.5)/N79-4(Powered by PIHSIANG)
11-3 301123-28 1 Warning sticker N23-28 Z &3 &4 pLAIN23-28

11-4 301166-02 1 CE Mark Label N66-2, White Sign CERLEAINGB-2:% v

11-5 301116-01 1 MIT Sticker N16-1 MIT gt A /N16-1

11-6 |301187-16 1 Instruction sticker N87-16 4 7% Bk (Lock 1 Detach| )/N87-16 (% v )~ 3|
11-7 301174-40 1 Caution label N74-40, GK-3/4/7/8/8-3/7-3 Bor Bk MIN74-40(GK-3/4/7/8/8-3/7-3)

11-8 301187-13 1 OFF-BRAKE-ON Label N87-13 OFF-BRAKE-ONH] 7+ pEAINBT7-13 (5 v )(ik 4 & *)
11-9 209939-68500 1 Trademark SHOPRIDER % b p AT %/SHOPRIDERE 4%4%)

11-10 |108102-67101C 2 | Taillight Set Round/Plug, Red E %3 % F1 4465 (‘= ¢ )(HDY001)

11-11 |108103-67101-A2( 2 Turning Signal Light Round/Plug|ide, A2 = % %/FA)/# 5 (¢ )(HDYOOL1)(A2)

..... * .-

11-12 |203513-70700-50 1 Handle for Rear Cover GK9, Black 5 F 4 33 /GKI(2)

11-13 |5005-04025-711 4 Philip Cap Screw M4*P0.7*25L,Blackvaaized -+ F & e 83 42/MA*PO.7*25L (4% 2. 4%)

11-14 |5006-04012-713 2 Self Tapping Screw w/ Washer M4*1Rlack Galvanized i (PR ) ¥ BIMA12L (4 2 &)

_____ * - -

11-A  [103202-71200-4A-AR REF(1) [ Rear Chassis Cover Assembly, A2 w/ Decal, GiBlOe, SHOPRIDER |5 ¥ 7 4 & (7 Bk41)4: B/GK10 @ % £)SHOPRIDER(A2)
11-1 103201-71200-4A-AP REF(1) | Rear Chassis Cover GK10, Blue, A2 s ¥ IGK103* % EF(A2)
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12 |- Handle bar cover assembly PR
12-1 [ REF(1) | Front tiller cover assembly FA R A (L)
12-2 209902-77100 1 Rubber cover FEEBAE
12-3 209931-00100 1 Rubber plug $ 42 LRIt Rl§42
12-4 |202921-88100 2 U type plate nut Close W E R R r)
12-5 5021-06018-440 2 Flat Washer $ 6*18*1.6t,SUS T % B/ § 6*18*1.6t SUS
12-6 |5005-06016-440 2 | Philip Cap Head Bolt M6*P1.0¥16L,SUS L 3 )& 4% /M6*P1.0¥16L SUS
12-7 4001151-02 1 Basket Holder A151-2 #3 3 9/A151-2 (% ¥)
12-8 |5005-06016-440 2 | Philip Cap Head Bolt M6*P1.0¥16L,SUS L 3 & 4% /M6*P1.0¥16L SUS
12-9 |301307-00 2 Sponge Sticker 75*30*6t & 4 B A [75*30%6t
12-10 [203205-78700 2 Reflector PE-35B,Round,Yellow F k& (% )/PE-35BF] 4
12-11 |- REF(1) | Tiller Rear Cover Assembly BAT R
12-12 |209912-78500-A3 4 Plastic Stud G3020060 %r47/G3020060
12-13 |203503-80500 1 Cable Cover 888A/T-bar, Injection T AE F/888A/TH (5411)
12-14 |5006-04012-713 1 Self Tapping Screw w/ Washer M4*1Black Galvanized porciR e (405 ) F B/IMAYI2L (4% 2 43)
12-15 |301123-30-A2 1 Note Sticker N23-30-A2, for Sleepingddo = & A1 R L A/N23-30-A2
12-16 |301139-02 1 Instruction sticker N39-2 dp T Bk IN39-2 (5 ¥ )
12-17 |301174-25 1 Warning Sticker N74-25 57 pk A /IN74-25
12-18 |301174-45-A2 1 | Warning Sticker N74-45, A2 8 2 ) 1 /N74-45(A2)
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12-19 (301123-14 1 Warning sticker N23-14 = &3 E 2 pLAIN23-14(% )
12-20 |[301174-05 1 Warning sticker N74-5 2 pk M INT4-5
12-21 |(301123-41 1 Warning Sticker N23-41 = & 72 pEKIN23-41
12-22 |301131-01 1 Instruction sticker N31-1 Fp T BEAINSL-1 @GP v F)
12-23 |[301123-08 1 Warning sticker N23-8,Small Z 47| &L pLIA/N23-8 (])
12-24 |301123-16 1 Warning sticker N23-16 = & A 82 pEAIN23-16(%)
12-25 |301123-20 1 Warning sticker N23-20,Front Panel Z & A &L pLIA/N23-20(* )

1

1

1

1

12-26 |[301123-35 Warning Sticker N23-35 = & A 82 pLAIN23-35, [ £ FRire 4 +)
12-27 |301213-40 Model Decal, Spirit T13-40, CA08-GK10 # A pk 5 (Spirit)/ T13-40, CA08-GK10
-------- 301123-29-A2 Warning Sticker N23-29-A2 = & 3 ¥ pE M/N23-29-A2

-------- 505201-02000-50 cable Tie CVv-200B # = /CV-200B

12-28 |209916-88100-A2C 1 Basket 3BA2 # 3/103B-2
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13 103403-67100-50 1 Tiller Rear Cover Assembly 888SL, Black, w/ Horn F £ 7T F M (7 0N)/888SLE 2 (NLD)
13-1 203401-67100-50-A2 1 Tiller Rear Cover aBk Texture, Injection Jo £ T F/888SL% 2wz (5 11)
13-2 207018-89113 1 Winker cable KA-889-N15,Horn,For fight set = 5 FA/KA-889-N15 (7 wwy) %%
13-3  [208201-88100-A2 1 | Light Switch Blue o dse(F S EE) - BN (5 iy - SEH)A2
13-4 208203-88100 1 Indicator Switch 3P,ON-OFF-ON ¥ B /3P ON-OFF-ON g I# -k & ~ # %)
13-5 [206105-88100-A2 1 Horn Switch Plain Yellow Button wlon i de(F 4GRS )/F 4 (5000~ SEE)A2
13-6 208202-88103-A2 1 Hazard Warning Switch 2pin,Red Z h A4l (7 S EE)/2pin o ¢ (7 1Ry - SEE)A2
13-7 208204-88101-A2 1 Flasher ASIC,24V,2A sk BIASIC,24V/2A(A2)
———————— 505201-00940-50 4 cable Tie CvVv-094B % % /CV-094B
———————— 505201-01200-50 2 cable Tie CVv-120B % % /ICV-120B
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14-A |106112-71200-22-{ REF(1) | Upper Control Assembly GK10, Burgundy Red F A 2/GKI0 B (e R)#1 £ F)
14-1 106108-66403-A2 1 Potentiometer T-bar,5K#3 FHAE T 4 2 /T4 (BK#3)
14-2 4001144-03 1 Potentiometer Fixing plate A144-3,6 4.1 HAE 7R H T /AL44-3 (§ 4.1)
14-3 206103-88103-A2 1 Potentiometer 5K#3-A2 FHAE 7 IE/5K#3-A2(7 T ~ 17 0y)
14-4 4003198-00 1 Spacer C198($ 11.3*$ 9.5*5.5L) F¥ 15 18]/C198($ 11.3*§ 9.5*5.5L)
14-5 |206106-88100 1 | Spring BB
14-6 206107-88104 1 Throttle lever #5 Suv il F ) 500 & FR R )
14-7 207010-66402 1 Control cable KA-889-K6 + #4) %/KA-889-K6
14-8 206122-88102 1 Extension, throttle lever PVC,Black#1 beig 5 4c £ 2 /PVC (2)#1,5
14-9 206122-88104 1 Extension, throttle lever PVC YELLOW,# Seig 4 £ P /PVC (F #LE (Vi )
14-10 |[206114-66103-A4 1 | PCB for Battery Gauge AC LED-B1-J, Ad T £ 437 BPC/AC LED-BL-J(} 45 )(A4)
14-11 |206128-80500 1 Gasket [134.7%¥12.1*0.3T #;1 T A # P []34.7%12.1*0.3T
14-12 (206126-88100 1 Indicator lamp Black d ERIR S
14-13 [301192-00 1 Decal N92,E,-F T 'E_# T BEAIN92 (E-F)
14-14 |207010-66100 1 | control cable KA-888-K7 1 415 (“2)/KA-888-K7
14-15 |206109-88100-A2 1 Variable resistor B25K(A2) V% T E/B25K(5 T~ 17 1g)A2
14-10 |206113-88101-A2 1 Speed Dial Knob CF-X4-T i 5 42 /CF-X4-T($ 19.8)(A2)
14-17 |106106-88103-A3-L 1 Ignition Key Assembly, Yellow 2-Way Key, 4A 125VAC 2Amp 8212, A3Hg T o i & (F ¢ )(5 81 1)/g+ ,4A 125VAC 2Amp 8212(A3-1)
14-18 |4003260-00 1 Spacer C260($ 26* § 20*12L) MR 15 B/C260($ 26* § 20*12L)
14-19 |103301-66403-22-A2 REF(1) | Front tiller cover assembly X-3-XL,Burgundy#1- fo & F A (A)X-3-XL B -5 #1-1(A2)
14-20 |[301220-07 1 Facia Decal T20-7(Carbon-Fiberlike Tejture FEHIpEAIT20-7 (2 9 $2 %)
..... * oo
14-21 |5021-08022-210 1 Flat Washer § 8*22*2t,Multicolored Galvanized |- % [/ § 8*22*2t (7 ¥7)
14-22 [5005-04006-210 2 Philip Screw M4*P0.7*6L, Multicolor Galvanized |-+ 3 [l #f % 2/M4*P0.7*6L (T %)
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..... * oo
14-A |106112-71200-4A-] REF(1) | Upper Control Assembly GK10, Blue 43 #) e /GK10 3t % F(f X)) #H1 £ )
14-19 |103301-66403-4A-Ap REF(1) | Front tiller cover assembly X-3-XL,Blue fo £ FH A (H)X-3-XL 3% F-E 2 or#l-l
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15 103601-71209-22 REF(1) P-type PU Foam Tiller Assembly GK10, Burgundy Red Pis %, = (< )(# % 21)/CA08-GK10 §_ =
8 |- REF | Handle bar + hand grip assembly PAld £+ G4 £ 41
12 | REF |Handle bar cover assembly PR
14 |- REF | Upper controller ok D
_____ * oo
15 103601-71209-4A | REF(1)| P-type PU Foam Tiller Assembly  |GK10, Blue Pjs 4 2 (+ )(3# % 4])/CA08-GK103' % ¥ i
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16-A [106202-71202 1 Main Control Box Assembly AC2-70A, GK-10 w/ P-bar T 24 %% 2 JAC2-70A, GK-10(B=)
106-1 206221-88201-A3 1 Controller AC2-70A, w/ Case, A3 FH1B/AC2-70A(Z £)(A3)
16-2 206210-88100 1 Protection # £ (0)3 %
16-3 |107004-71201 1 | Main Control Cable GK10-J1, w/ Horn, for P-Bar i 3]s (P )IGKL0-J1 (5 o )(4 ¢F)
106-4 302002-01 1 Insulator 127*129m/m*0.25t 7 %% 2 1127*129m/m*0.25t
16-5 |206209-77200-A2 1 Control box cover ULSA/B T £241 £ 2/ULSA/B(A2)
16-6 |5022-04007-210 2 Spring Washer § 4*7*1.25t,Multicolored Galvanized |38 %1 B8]/ § 4*7*1.25t (7 %)
106-7 5005-04010-210 2 Philip Screw M4*P0.7*10L,Multicolor&hlvanized - 7 [l £ &} /M4*P0.7*10L (T %%)
16-8 301166-02 1 CE Mark Label N66-2, White Sign CEREAINGG-2 i v
16-9 301174-17 1 Warning sticker N74-17 4 pL A INT4-17
16-10 |- REF(1) | Decal VRS BE S
-------- 505201-01500-50 2 | cableTie CV-150B 4 % /CV-1508
..... * oo
16-11 [5005-04015-711 3 | Philip Cap Screw M4*P0.7*15L,Blackv@aized,Nyloc |+ 3 # [ 57 &% /M4*P0.7*15L (4 2. 4) (7 %)
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17-1 800501-001-02-A2 1 Battery Pack Complete, Detachable L8WI36, 36Ah,Left 4o T AL HC (4 35N - 2 )/ULBW36 (36Ah)
17-1-1 [109101-88119-36 1 SLA Battery w/ Plastic Handle 12V 36Ah, w/ Packaging Box,PIHSIA|  55( 7 < #% 4= )/12V 36Ah(3 * 44)(PIHSIANG)
17-1-2 |209922-00203 1 Battery Box Upper Lid UL8W36, Left ¥4 L F/ULBW36(=)(2 ¢ 2 )
17-1-3 [209923-00203 1 | Battery Box Lower Lid UL8WS36, Left T AL T FIULBW36(Z)(2 ¢ wa 77)
17-1-4 |5006-04010-712 2 Self Tapping Screw for SL7-3/4 M4*Elack Galvanized p (2 F F5E)(SL7-3/4)/IMA*10L % = 48 5 52 9 (42 4%)
17-1-5 |5009-04019-710 6 Imperial Screw 5/32"*3/4"L,Black Gatized W porold (3R E g 2% § 7.8mm)/5/32"3/4"L G 2. 41)
17-1-6 [301307-00 3 Sponginess Sticker 75*30*6t 4 4 pE A /75*30%6t
17-1-7 |2370-00108-00 1 Battery Cable UL8W36-F1, +(Positive)t AL A (e )(2)/UL8W36-F1
17-1-8 [2370-00206-00 1 Battery Cable w/ 50A Fuse UL8W36,-Afegative), Left T HLH(F )(2)/UL8W36-F2,50A Fuse
17-1-9 |5009-03025-210 1 Socket Head Screw M3*P0.5*25L, Malticed Galvanizep &g 42 »/M3*P0.5*25L (7 %%)
17-1-105009-03030-210 1 Socket Head Screw M3*P0.5*30L,Multiced Galvanized:z &g 42 »/M3*P0.5*30L (7 %?)
17-1-115012-03006-200 2 Nyloc Nut M3*P0.5*6,Multicolored Gahized | & %543 15/M3*P0.5%6:% (I 2)
17-1-124203103-66500 2 Velcro 25W*25M,Hook B AbdcF (9 & )/25W*25M(# 70L)
17-1-13203103-80100 2 Velcro 25W*25M,Loop B Zbdcd (£ & )[25W*25M(# 70L)
17-1-14301123-44 1 Warning Sticker N23-44, for Dual Portabdgtery Pack|= & #| & 2 pL A /N23-44(> 35 T #14 ), =
17-1-15301179-04 1 Trademark Sticker N79-4 4p 7 BE ¥((40%15.5)/N79-4(Powered by PIHSIANG)
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17-2 800501-712-00-A2 1 Battery Pack Complete, Detachable K105 35Ah, Right, A2 do 3 L (4 #5Y-+)/IGK10 (35Ah)A2
17-2-1 [109101-88119-36 1 SLA Battery w/ Plastic Handle 12V 36Ah, w/ Packaging Box,PIHSIA|  55( 7 < #% 4= )/12V 36Ah(3 * 44)(PIHSIANG)
17-2-2 |209922-00204 1 | Battery Box Upper Lid UL8W36, Right T ¥4 0 FIULBW3B(E (2 ¢ v 1)
17-2-3 [209923-00204 1 | Battery Box Lower Lid UL8WS36, Right T 504 T F/ULBW36(%)(2 ¢ v 1)
17-2-4 |5006-04010-712 2 Self Tapping Screw for SL7-3/4 M4*Elack Galvanized p (2 F F5E)(SL7-3/4)/IMA*10L % = 48 5 52 9 (42 4%)
17-2-5 |5009-04019-710 6 Imperial Screw 5/32"*3/4"L,Black Gatized W porold (3R E g 2% § 7.8mm)/5/32"3/4"L G 2. 41)
17-2-6 (301307-00 3 Sponginess Sticker 75*30*6t 4 4 pE A /75*30%6t
17-2-7 |206207-77100 1 Circuit Breaker 25A % >R B/25A(% T~ 43 ty)
17-2-8 |2370-00704-00 1 Power Cable UL8W36-D & A /IUL8BW36-D
17-2-9 |5009-03025-210 1 Socket Head Screw M3*P0.5*25L, Malticed Galvanizep &g 42 »/M3*P0.5*25L (7 %%)
17-2-1(05009-03030-210 1 Socket Head Screw M3*P0.5*30L,Multiced Galvanized:z &g 42 »/M3*P0.5*30L (7 %?)
17-2-115012-03006-200 2 Nyloc Nut M3*P0.5*6,Multicolored Gahized | & %543 15/M3*P0.5%6:% (I 2)
17-2-124207006-70700 1 Charging Cable GK-9-H g #/GK-9-H
17-2-135009-03010-440 2 Taper Head Philip Screw M3*P0.5*1QISS 42 g7 1% $/M3*P0.5*10L SUS
17-2-145012-03006-200 2 Nyloc Nut M3*P0.5*6,Multicolored Gahized | & %543 15/M3*P0.5%6:% (I 2)
17-2-152370-00508-00 1 Connection Cable UL8W36-L 1 £ 4 /UL8W36-L
17-2-162370-00109-00 1 Battery Cable w/ 50A Fuse UL8W36-RPositive), Right T FLH (1 )(+)/UL8W36-F3,50A Fuse
17-2-1745012-06010-200 5 Nylon Lock Nut M6*P1.0*10*6t,Multicolored Galvanized & 45 4% #/M6*P1.0*10:£*6t (T %7%)
17-2-185011-06010-200 5 Hex Nut M6*P1.0*10*5L,Multicolored Galvanize¢h 4 ¥% #/M6*P1.0*10:#*5L (I 47%)
17-2-194001671-00 2 Terminal Plate A671, ULBW36 7 & & J/A671(ULBW36)
17-2-205021-06018-210 1 Flat Washer § 6*18*1t,Multicolored Galvanized | % B/ § 6*18*1t (T 3)
17-2-214003290-10 5 Terminal Contact C290-10(GK-3/4) 7 FL £ /C290-10(GK-3/4)
17-2-224203103-80100 2 Velcro 25W*25M,Loop B Abdcd (£ & )[25W*25M(# 70L)
17-2-23203103-66500 2 Velcro 25W*25M,Hook B Ab3cF (9 & )/25W*25M(# 70L)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl

17-2-24301153-14 1 Battery Wiring Diagram Sticker N53-14, GK10 4p 7T B S(SLE: B])/IN53-14 (GK10)
17-2-28301123-45 1 Warning Sticker N23-45, for Dual Portabdgtery Pack| = & 4| # 2 pL A /N23-45(> 45 T 71§ ), +
17-2-2G301123-42 1 Warning Sticker N23-42 Z £ 3| &2 pL/N23-42(GK-E T # £)
17-2-2714301174-16 1 Warning Sticker N74-16 B4 pEINT4-16

———————— 505201-00940-50 2 cable Tie CvVv-094B # % /CV-094B

———————— 505201-01500-50-ApR 1 Cable Tie CV-150SB/150L*2.5W*1.2T # = /CV-150SB/150L*2.5W*1.2T
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
18 | Control and battery wiring illusttean AR AL A S
18-1 |- REF(1) | Drive-train Assembly B R e I

..... * oo
18-2 |- REF(1) | Motor Extension Cable B it £
..... * oo
18-3 [ REF(1) | Motor Extension Cable B it £
..... * oo
18-4 |- REF(1) | Main Control Box Assembly T
..... * oo
18-5 |- REF(1) | Front Chassis Cover Assembly HEE S
18-6 |- REF(1) | Power Cable TR
..... * oo
18-7 |- REF(1) | P-type Tiller Assembly Pl i 4 (4)
18-8 | REF(1) | Head light assembly N
18-9 207011-71200 1 Control Connection Cable GK10-K £l £ 5% /GK10-K
..... * oo
18-10 |- REF(1) | Winker Cable (Front) ()
18-11 |- REF(1) | Winker Cable (Rear) 5 (15)
18-12 |- REF(2) | Taillight Set B &
18-13 |- REF(2) | Turning Signal Light S s &
..... * oo
18-14 |- REF(1) | Battery Pack Complete, Detable be PR (A B -2)
18-15 |- REF(1) | Battery Pack Complete, Detable be PR (A B L)
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Index NO Part NO Qty. Descriptior Specificatiol Remarl
-------- 109201-88119-A2 1 | Off-Board Charger for SLA Battery VA, CW, A2, GC99D120029 % 5 (4:78) (CW)/24VIAA(GC99D120029)(A2)
———————— 209201-88104 1 Power cord North America,Asia, 4t R T RAE M LM A
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Wiring Diagram for TE-GK10

BL:BLUE
HEAD LIGHT BK:BLACK
RD:RED

_ YL:YELLOW
— RLD30P250U
=] OR:ORANGE

’ « VI:PURPLE
WS :2 WH GR:GREEN
= E] @ :ﬂ GY-GRAY
WH:WHITE
I [== WH & 1 | WH BR:BROWN

~ 25KQ @f GK10-J1 PK:PINK
KEY SW % SPEED POT LB:LIGHT BLUE

SK#3
THROTTLE POT WH

§ —

KA-889-K6

] - AC LED-BI-T
WH V METER PCB.

WINKER e

| WH
| \ g g -g:n:cﬂ) WINKER LIGHT
.%3.:.:@
| | W TAIL LIGHT
\ (L) BATTERY -E:H:E[D
WH
\i*_**_**_**_**_ _ -g:n:cﬂ) WINKER LIGHT

DWG.NO : AC2-70-086
EDITION : A2
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